



Prices
updated
10/03/08

600T Treadmill

T04-X02

Bubble #	Part #	Description	Qty.	PRICE
ACCESSORIES				
Accesories Holder				
79	PL-15606	OBSOLETE Accesories Holder	1	\$0.00
110	HS-40099	Sems, 8-32x3/4" PNHD Phil EXT, (gold)	2	\$1.00
Warning Decal				
46	PL-15733	Bracket	1	\$0.00
47	DE-15740-4	Decal, Warning	1	\$0.00
104	HN-11879	Nut, No. 8 Keps	1	\$0.50
105	HS-15833	Screw 8-32x1"PNHD Phil	1	\$0.50
106	HX-15823	Spacer, Round	1	\$1.00
Water bottle holder				
80	PL-15568	OBSOLETE Cup Holder	1	\$0.00
NS	AF-15691	Plate, Support Cup Holder	1	\$0.50
65	HS-11977	Sems, 8-32x.38 PNHD Phil EXT	2	\$0.50
NS	HW-15708	Washer, Flat, Narrow	2	\$0.50
Polar Heart Rate Transmitters				
NS	AD-14177	Heart Rate Transmitter Belt with Watch		\$0.00
BELTS				
13	BD-17026	Belt, Running, 20.75x60 Commercial Belt change from NYLON to COTTON back belt > S02-202011XXX	1	\$440.00
109	BD-14072	Drive Belt	1	\$28.00
CABLES				
NS	SK-16318	Cable Kit, Display, Jacketed 20 Conductor, 1 piece > S04	1	\$71.25
NS	AW-15791	Cable, BLACK , 1 conductor 6" (power inlet to ON/OFF switch)	1	\$0.00
NS	AW-15792	OBSOLETE Cable, WHITE , 1 conductor 6"	1	\$1.00
NS	AW-15627	OBSOLETE Cable, BLACK , 1 conductor 6"	1	\$5.00
NS	AW-15626	Cable, WHITE , 1 conductor 26" (ON/OFF switch to line filter)	1	\$5.00
NS	AW-15795	Cable, 2 Conductor with ferrite 11" (line filter to lower PCB)	1	\$20.00
NS	WR-13964	Cord, Power, 12 ft, 115V	1	\$50.00
NS	WR-13966	Cord, Power, 12 ft, 230V , 60Hz	1	\$50.00
NS	WR-13965	OBSOLETE Cord, Power, 12 ft, 220V , 50Hz INTL (round prongs)	1	\$0.00
CONSOLE ASSEMBLY				
NS	CK-15699	Console, Polar and C-HR PURCHASE ONLY	1	\$1,487.00
88	AD-61564	PCB, Console, UPPER , w/out E-Prom Rev C > T02*	1	\$348.00
NS	HX-50081	Insulating Shield, RIGHT (must be used when sending AD-61532)	1	\$3.25
NS	HX-50082	Insulating Shield, LEFT (must be used when sending AD-61532)	1	\$3.50
100	AD-61565	OBSOLETE PCB, Console, LOWER , "Handset"	1	\$0.00
NS	EC-15052	PCB, Contact Heart Rate (salutron)	1	\$163.00
NS	AW-14179	Cable, Handset Interconnect, Jumper	1	\$12.10
NS	AW-14046	Cable, Handset Ground	1	\$2.90
NS	AW-14032	Cable CT Grip, RIGHT	1	\$11.60
NS	AW-14045	Cable CT Grip, LEFT	1	\$11.90
NS	AW-14128	Cable Polar w/Ferrite Bead	1	\$84.90
NS	AW-14181	Cable Salutron Ground	1	\$6.00

NS	AW-14182	Cable Salutron to PCB, UPPER		1	\$11.90
87	PL-05144	OBSOLETE Console, BACK		1	\$0.00
86	PL-05150	Console, FRONT		1	\$80.00
94	AF-16882	Grip, C-HR, FRONT	USE SK-16880 (stainless)	2	\$0.00
93	FS-16346	Grip, C-HR, BACK	USE SK-16880 (stainless)	2	\$0.00
NS	DE-51740	Decal,Display, 600T Cardio		1	\$6.65
NS	AX-16944	E-Stop Activator & Lanyard Assy		1	\$15.00
NS	AX-61481	E-Stop Switch		1	\$75.00
95	DE-52154	Switch Membrane, UPPER		1	\$152.00
96	DE-52155	Switch Membrane, LOWER		1	\$102.00
NS	HN-13242	Nut Nylock4-40 Hex		5	\$1.00
NS	HS-11534	Screw 4-40x0.50 PnHd PHIL		1	\$1.00
NS	HS-40099	Screw 8-32x3/4 PHMS GOLD Zn		2	\$1.00
NS	HS-41014	Screw 4-40x5/16 Filster Zn		2	\$1.00
NS	HS-41191	Screw 4-20x5-8 PLASTITE		1	\$1.00
NS	HW-43084	Washer Shoulder .115 IDx3-3		2	\$0.50
NS	HW-43085	Washer Nylon .150 IDx.225OD		4	\$0.50
89	HS-41187	Screw, 8-16x5/16"	(circuit board mount)	18	\$0.25
90	HS-15732	Screw, Sems, 8-32x.62	(back cover mount)	13	\$1.00
91	HW-13762	Washer, No. 8	(front cover to handlebar mount)	2	\$1.00
Heartrate					
NS	SK-16987	Heartrate Board & E-prom Kit (EC-15052)	<S05-313003XXX	1	\$200.00
NS	SK-16880	C-HR Grip Upgrade Kit,	(replaces rubber with stainless)	1	\$190.00

EPROM

NS	EC-15107	E-Prom, 600T - V1.12 Universal		1	\$17.00
----	----------	--------------------------------	--	---	---------

COVERS

Lower Upright Plates

43	FS-15594-1	Cover, Plate Upright LEFT		1	\$16.50
44	FS-15594-2	Cover, Plate Upright RIGHT		1	\$16.50

Motor Cover

38	PL-15565-2	OBSOLETE Belt,Cover		1	\$0.00
39	HS-15688	Mounting Screws		2	\$1.00
NS	DE-15718	Stable Flex Logo		1	\$3.00

Rear End Caps

10	PL-15563	OBSOLETE End Cap, LEFT		1	\$0.00
9	PL-15562	OBSOLETE End Cap, RIGHT		1	\$0.00
11	HS-15688	Screws, Round, Phillips		2	\$1.00

Side Rail Covers

8	PL-15595	Extrusion, TOP Side Cover for Both LEFT & RIGHT		2	\$85.00
NS	SK-16392	Extrusion Stop Kit <S05 (stops right side from hitting roller pulley)		1	\$10.00
NS	SK-16101	Extrusion Spacer Kit, Foam Strips <S05	(1	\$2.00

Upper Upright Covers

51	HS-15706	Screw, 8-16x.5 Arc. Phil 2		6	\$0.40
49	PL-15566	OBSOLETE Upright Cover RIGHT		1	\$0.00
48	SK-16105	OBSOLETE Upright Cover LEFT	(water bottle holder)	1	\$0.00
50	PL-15567	Upright Cover LEFT		2	\$8.50

DECK & HARDWARE

12	DK-16337	Deck, Running >S02-202011XX (changed from composite to wood)		1	\$418.00
17	HS-15690	Bolt, Hex, 5/16-18x1.62		8	\$0.50
3	HX-15678	OBSOLETE Bushing, Deck, StableFlex, 5/16-18 Stud		2	\$0.00
16	HW-00165	Deck Stiffener Lock Washer		6	\$0.50

14	HX-14956	Disk Guide, Deck Edge		2	\$1.00
4	HS-15682	Screw, Flat Undercut		2	\$0.50
5	AF-15683	Stiffener, Deck		2	\$16.00
6	HX-15693	Tape Strip, LONG		2	\$15.00
7	HX-15756	Tape Strip, SHORT		2	\$4.50
NS	SK-16468	Washer Kit, Leather Upgrade	(reduce noise)	1	\$10.00
15	HW-15689	Washer, Flat, Narrow		8	\$0.50

DRIVE MOTOR ASSEMBLY

NS	SK-15889	Brush Kit, 115V , 600T ONLY	(includes both brushes)	1	\$40.00
NS	SK-15888	Brush Kit, 220V , 600T ONLY	(includes both brushes)	1	\$40.00
NS	HX-15870	Brush Springs		2	\$1.00
54	AF-14148	Drive Motor Strap		1	\$48.76
92	MR-15541	Drive Motor, 2HP, 115V		1	\$658.00
92	MR-15614	Drive Motor, 2HP, 220V		1	\$830.00
NS	HN-10003	Nut,3/8-16,Nyloc	(motor strap T-nut)	1	\$0.50
99	PL-15751	Pad, Drive Motor Insulator		4	\$24.50
55	FM-14086	Pin, Motor Strap		1	\$1.00
62	FM-14459	Spring		2	\$8.00
30	HW-00189	Washer, 5/16, Flat		1	\$0.50
16	HW-00165	Washer, 5/16, Lock		1	\$0.50
		Flywheel, Drive Pulley			
72	SK-19606	Bolt, Hex Head 5/16-18x1"		1	\$15.00
53	DE-15666	Disc, Speed Sensor		1	\$15.00
52	FM-15668-2	OBSOLETE Flywheel, Drive Pulley		1	\$0.00
64	HX-11593	Key, Flywheel		1	\$1.00
70	HW-10867	Washer, Fender		1	\$0.50
71	HW-00180	Washer, lock 1/4		1	\$0.25
		Drive Belt Tensioner			
60	AF-15550	Arm		1	\$30.00
59	HS-00273	Bolt, 5/16-18	(clamp mount)	1	\$0.50
61	AF-14161	Clamp		1	\$1.50
97	HS-14424	Screw, 1/4-20x3/8 Fl. Hd	(wheel mount)	1	\$1.00
62	FM-14459	Spring, Drive belt Tensioner		2	\$8.00
98	HB-15549	Wheel		1	\$25.00
		Speed Sensor			
67	AW-14972	Speed Sensor, w/Cable		1	\$16.00
66	AF-15793	Bracket, Speed Sensor		1	\$8.25
69	HS-15781	Screw, 4-40x.44, PnHd Phil.		1	\$0.50
65	HS-11977	Screw, Sems, 8-32x3/8		2	\$0.50
68	HW-10772	Washer, Speed Sensor Mount		1	\$0.50

ELEVATION ASSEMBLY

58	HP-15694	Pin,Clevis,3/8x2.391, LOWER		1	\$1.50
57	HP-15695	Pin,Clevis 3/8x1.641, UPPER		1	\$1.50
63	MR-15476	Elevation Motor, 115V		1	\$301.00
63	MR-15616	Elevation Motor, 220V		1	\$331.00
56	HP-10228	Pin,Cotter		4	\$0.50
		Elevation Swing Arm			
108	AF-15437	Elevation Swing Arm		1	\$45.00
75	CW-15484	Wheel, Transport, 4" ODx1-1/4Wide		2	\$8.00
76	HN-10003	Nut,3/8-16,Nyloc		2	\$0.50
81	HP-15681	Pin,Clevis,3/8x2.016		2	\$1.50

73	HS-14744	Screw, 3/8-16x3.75" Hex Cap	(transport wheel)	2	\$1.25
78	HX-15665	Cap, Rib Lock Tube, SQR-11/2-12-14		2	\$1.00
74	HW-11580	Washer, 3/8" Flat		4	\$0.50

FRAME ASSEMBLY

1	AF-16415	600T Frame, Hinged Uprights	>S05-163003XXX	1	\$370.00
1	AF-15478	600T Frame	<S05-163003XXX	1	\$304.00
37	HX-14416	Clip, Wire Retaining		7	\$1.00
2	HX-15677	Foot, Leveling		2	\$27.25
107	DE-15720	Decals, Side		2	\$6.50
NS	DE-15890	OBSOLETE Decal, Display Cable Routing		1	\$0.00

FRONT END ASSEMBLY

36	EH-13905	Clip, Strain Relief, Power Cord		1	\$0.50
31	PL-15564	Front Frame Cover		1	\$58.00
77	HN-11925	Keps, 10-32 Hex		2	\$0.50
NS	AW-15630	Power Inlet Ground, 21"	(power inlet to frame)	1	\$4.50
34	EH-12208	Receptacle, Power Inlet, 20 Amp		1	\$10.15
65	HS-11977	Screw, Sems, 8-32x3/8		2	\$0.50
35	HS-00985	Screw Tapping No. 8 Type 11	(power inlet mounting screws)	2	\$0.50
NS	HS-15032	Screw, Tapping No. 8		1	\$0.50
33	SW-10523	Switch, On/Off		1	\$5.00

HARDWARE

NS	HS-15717	OBSOLETE 16 Whiz Lok's		16	\$0.00
NS	AX-15814	Hardware Kit, Bag 2		1	\$5.00
		(includes 2-HS-15773, 13-HS-15732, 8-HS-15706 & 2-HS-40099)			
NS	HS-14202	Bolt 1/4-28x3/4		1	\$0.50
NS	HS-60026	Bolt,3/8-16x3.5L		2	\$0.64
NS	HN-15675	Nut, Jam 3/8-24 Steel Zn		2	\$0.00
NS	HS-15747	OBSOLETE Screw Sems 8-32x2..75		1	\$0.00
NS	HW-00110	Washer,3/8,Flat		4	\$0.50

HANDLEBAR

101	AF-15457	Handlebar		1	\$130.00
NS	AW-15624	OBSOLETE Cable,Console 33.5"		1	\$0.00
45	HX-15499	Grip,Handle Bar		2	\$6.50

LABELS

NS	DE-15880	OBSOLETE Decal, Disconnect Caution		1	\$0.00
32	DE-13906	Decal, 115V		2	\$0.20
32	DE-14230	Decal, 220V		2	\$0.20
NS	DE-15879	Display Calibration Label	(new displays only)	1	\$2.00

MANUAL

NS	LT-03157	Manual, 600T Owners		1	\$25.00
NS	SM-15650	Manual, 600T Service		1	\$31.50
NS	LT-15886	Assembly Instruction Poster, Color Drawings		1	\$9.00

UPRIGHTS

NS	DE-15739	Decal Handrail Mounting, LEFT		1	\$1.25
40	AF-15462-1	Upright, LEFT		1	\$212.00
41	AF-15462-2	Upright, RIGHT		1	\$212.00
	AF-16378	Weldment, Single Uprights LEFT & RIGHT	>S05-163003XXX	1	\$508.00
42	HS-15717	OBSOLETE Whiz-Lok's To Mount Uprights		16	\$0.00

LOWER ELECTRONICS

82	EC-19869	Line Filter 20Amp, 115V		1	\$70.00
----	----------	-------------------------	--	---	---------

82	EC-15997	Line Filter 8Amp, 220V	1	\$117.00
	EF-12367	Fuse, 20Amp Slo-Blo : All DC Models	1	\$3.00
85	HX-15775	Clip (sheild)	2	\$1.00
83	AD-15800	PCB,Lower, NEW 115v (AD-15800)	1	\$445.00
83	AD-15801	PCB,Lower, NEW 220v (AD-15801)	1	\$445.00
83*	AD-15800	PCB,Lower, Repair and Return 115v FLAT RATE EXCHANGE		\$250.00
83*	AD-15801	PCB,Lower, Repair and Return, 220v FLAT RATE EXCHANGE Process as RRM with notes outlining Core Swap at the FLAT RATE		\$250.00
65	HS-11977	Screw, Sems, 8-32x3/8	2	\$0.50
84	PL-15820	OBSOLETE Shield, Splash	1	\$0.00

ROLLERS

Front Roller				
29	HS-15755	Bolt,5/16-18x2.25L	2	\$1.00
27	AL-15489	Front Roller	1	\$195.00
NS	AF-15915	Guard, Front Roller	1	\$7.50
NS	PW-15468	Pulley, Sheave, 6.0" Diameter	1	\$33.00
NS	HX-15488	Retaining Ring 2.75" (roller sheave)	1	\$3.50
26	PL-15493	OBSOLETE Roller Shaft Mounting Block	2	\$0.00
28	FM-15494	Spacer, Tube (front roller mounting screw)	2	\$4.00
30	HW-00189	Washer,5/16,Flat	2	\$0.50
16	HW-00165	Washer,5/16,Lock	2	\$0.50
Rear Roller				
18	AL-15495	OBSOLETE Rear Roller	1	\$0.00
26	PL-15493	Roller Shaft Mounting Block	2	\$0.00
24	HS-15480	Bolt,1/2-13x6L	2	\$4.00
20	HN-10029	Nut,1/2-13	2	\$1.75
21	HW-10028	Washer,1/2	4	\$0.50
22	HX-11049	Spring,1"	2	\$12.50
23	HB-00188	Washer,Thrust	2	\$1.75
19	HW-00590	Washer,Flange	2	\$1.75
25	HX-13771	Retaining Ring 5/8"	2	\$0.50